11

~ OR 1/4]
5 ”n_u z mﬁ mm 1/4 _
2l = 3/16]/ %m. 104
1.0. * 9705 _ |~ i . |
SUPPORT] (31-107) | - v TANK ROOF 40 /“
N A TYP. E/zom\ ea
o (8 () Q MK#15 REPAD DETAIL FLANGE WELD DETAIL
1.0. 4572 |~ 1 SCALE: 1:5
SUPPORTY (15'-0") = . e
= _ @/ﬂzx SHELL
© %
O 100 OCK &t 34
| -
DED—A R : : =
s 51 292
203 » (27 (11 1/27)
(8" OR ELEVATION VIEW “/
20-LT 17 /4] o K P
-G5S 3(7018) 104 / \ |
NP, 3/16]/ TANK SHELL 20 2-22(7/8") DIA. HOLES
20-LT
o /4l MK. #20 DETAIL

MI-GSS-3(7018)

TYP.

25
(1"

S

—
I

SCALE 1:10

>

-

(9 5/8)

152

(6"

& ®e

0

(
y

* ATTACH LAMACOID TO FIRETUBE LIFTING LUG USING 1/8”
GALV. AIRCRAFT CABLE AND 1/8” ZINC PLATED SLEEVE

(

)

3/16,/

0

20—-LT
OR

MI-GSS-3(7018)

TYP.

PLAN VIEW

NOTES:

1.

ALL DIMENSIONS ARE IN S.I. AND
BRACKETS ARE
ONLY.

DRILL 1/4" TELLTALE HOLE IN SHELL REINFORCING PAD AND WELD ON

MATERIAL REQUIREMENTS

IMPERIAL UNITS.
IMPERIAL HARD CONVERSIONS FOR SHOP REFERENCE

HALF COUPLING (MK#19) AND ADD NIPPLE (MK#21) TO EXTEND

BEYOND INSULATION.

REFER TO EDS—3135 FOR BOLTING TORQUE/SEQUENCE.

AIR TEST FIRETUBE TO 7 psig.

R CuT A
)
MK [QTY NO DESCRIPTION | ENGTH MAT'L | WT REQ
1 | 1 | 2894 |FIRETUBE BASIC ASSEMBLY 12” C/W COVER PLATE - - 1820 —
2 | 1| 1229 |GASKET 12” FIRETUBE - SF2401 1] -
3 | 1 | 1306 |STACK PUP 10” - - 46 | —
4 | 1 — |PIPE 10” LIGHT WALL ERW 262 1/4" | SA—53-B | 341 | —
5 | 1 | 11348 [FLANGE 12” BURNER KENILWORTH - - 6 | —
6 | 1 | 1669 |STACK FLANGE 12" - - 6 | —
7 | 1 | 1665 |[STACK BLIND 12” - - 16 | —
8 | 2 —  |U-BOLT 3/4” x 10” NPS C/W 4 NUTS - c.s. 8 | -
9 | 52 [ 15707 |BOLT 5/8” DIA. x 2” LG. NF - GR. 8 14 | -
10 | 24 | 1855 |BOLT 1/2” DIA. x 1 1/2” LG. - GR. 5 4 | -
11| 52 | 15708 [HEX NUT 5/8” NOM. - GR. 8 4 | -
12 | 24 | 1885 [HEX NUT 1/2” NOM. - GR. 5 1| -
13| 1 | 1444 |GASKET 12” STACK - SF2401 1] -
14 | 1 | 1348 |GASKET 10” STACK - SF2401 1] -
15| 1 | 1351 |FIRETUBE REPAD 12" (1/4” THK.) - G40.21-44W | 75 | —
16| 1 | 1538 |FIRETUBE THROAT 12" - 640.21-38W | 148 | —
17| 2 | 1278 |FULL CPLG. 3/4” 3000# F.S. SCR'D - sa—105 | 2 | -
18| 1 | 1688 [STACK FLANGE 10” - - 6 | —
19| 1 | 1926 |HALF CPLG. 1/4” 3000# F.S. SCR'D - SA—105 1| -
20| 2 | 2101 |ANGLE 3” x 3" x 1/4” 2'—0" | G40.21-44w | 20 | -
21| 2 | 5948 |REPAD 6” DIA. x 1/4” THK. - C40.21-44W | 3 | —
221 1 — | KENILWORTH FLAME ARRESTOR (1.0 MM BTU/hr) BY OTHERS - - - | -
23| 52 | 15709 |WASHER FLAT 5/8” - GR.8 4 | -
24| 1 | 1234 |NIPPLE 1/4” SCH XS x 3" LG. SMLS TBE - SA—106-B| 1 -
25| 1 | 15730 |TAG LAMACOID 17 x 4” LG. - - 1 -
26| 1 | 1758 |CABLE 1/8” AIRCRAFT 7 x 19 (6” LG.) - GALV. 1| -
27| 1 | 15766 |SLEEVE OVAL 1/8” - ALUMINUM | 1 -
SUBTOTAL | 2524
Sv?m .mmm.v 2675

/\ | 26/10/17 | AS=BUILT, NO CHANGE GLB | JK

/O\ | 20/03/17 |ISSUED FOR CONSTRUCTION RR JK

NO. [DATE (d/m/y) REVISIONS BY | APPD

THIS DRAWING IS THE PROPERTY OF FOREMOST UNIVERSAL LP AND IS TO BE USED ONLY IN

CONJUNCTION WITH PERFORMANCE OF WORK BY FOREMOST UNIVERSAL LP. REPRODUCTION OR

USE OF IN WHOLE OR IN PART FOR ANY OTHER PURPOSE IS EXPRESSLY FORBIDDEN.

[FoREMOST
CLIENT PennWest ENERGY
GL CODE: 335.1600
DIMENSIONS IN — |['BWG TiTE 1000 BBL PRODUCTION TANK
TANK FIRETUBE (127) ERW ASSEMBLY
NO. REQ'D WO. NO. LEG NO.
8 06—061640
SCALE DWN BY DWG NO. SHT NO. |REV
1:20 R. RANASINGHE
DATE (d/m/y) CHKD g [APPD | WO6—061640-B104| 1 oF 1 b
18/03/17 26/10/17 | 26/10/17

\PROJECTS\W06—061640\W06—061640—B104




